

# Test Verification of Conformity

Verification Number: 180802980SHA-V1

On the basis of the tests undertaken, the sample<s> of the below product have been found to comply with the requirements of the referenced specification<s>/standard<s> at the time the tests were carried out. This verification is part of the full test report<s> and should be read in conjunction with it <them>.

|  |  |
|--|--|
| Applicant Name & Address:                      | Saatvik Green Energy Pvt. limited<br>Village Dubli, Tehsil Barara, District Ambala, Haryana, 133101, India                               |
| Manufacture Name & Address                     | Saatvik Green Energy Pvt. limited<br>Village Dubli, Tehsil Barara, District Ambala, Haryana, 133101, India                               |
| Product Description:                           | Flat Plate Photovoltaic (PV) Modules   |
| Brand Name<s>:                                 | Saatvik  |
| Specification<s>/Standard<s>:                  | IEC60068-2-68:1994<br>Environmental testing for electric and electronic products-Part2:<br>Test methods-Test Dust and sand (Lc2)         |
| Verification Issuing Office<br>Name & Address: | Intertek Testing Services Shanghai<br>Building No.86, 1198, Qinzhou Road (North), Caohejing Development Zone,<br>Shanghai, 200233, China |
| Test Report Number<s>:                         | 180802980SHA-001   |

Additional information in Appendix.



Signature

Name: Jonny Jing (景昇)

Position: Director

Date: 18/09/2018

## APPENDIX: Test Verification of Conformity

This is an Appendix to Test Verification of Conformity Number: 180802980SHA-V1

### Models/Type References::

SGE xxx-72P (xxx = 270-345, in steps of 5, 72 cells)

SGE xxx-60P (xxx = 225-290, in steps of 5, 60 cells)

SGE xxx-54P (xxx = 205-260, in steps of 5, 54 cells)

SGE xxx-48P (xxx = 185-230, in steps of 5, 48 cells)

SGE xxx-36P (xxx = 135-170, in steps of 5, 36 cells)



**Signature**

**Name: Jonny Jing (景昇)**

**Position: Director**

**Date: 18/09/2018**